
 1 

 

© 2017 Kolpin Outdoors Inc. REV 00 

ATV Trunk & Lounger 
Product Instructions | Part No: 4457 

Kolpin Outdoors, Inc. | 9955 59th Ave N | Plymouth, MN 55442 

(877) 956-5746 or (763) 478-5800 | kolpin.com |  customerservice@kolpin.com 

Item Qty Part Description Spare P/N 

1 1 4457 Base - 

2 1 4457 Lid - 

3 1 Upper Seat Pad K100163 

4 1 Lower Seat Pad K100162 

5 8 M6 x 12mm Screw 75-0039 

6 8 M6 Washer 76-0012 

7 2 Rubber Strap K100157 

8 4 1/4” - 20 U-Bolt 

9 8 1/4” Sealing Washer 

10 8 U-Bolt Plate 

11 8 1/4” Lock Washer 

12 8 1/4” - 20 Nut 

 

60-4411 

MOUNTING 

KIT 

13 8 Rubber Thread Caps 

2 

Before you begin, read these instructions and check to be sure all parts and tools are accounted for. Please retain 
these instructions for future reference and part ordering information. Note: If any parts are missing, do not return to 
the store. Call us to help, toll free at 1-877-956-5746. 

1 

3 5 6 

4 5 6 

7 

9 

Parts List: 

10 
11 12 

Please Note: The Mounting Hardware supplied with this 
product is designed to be used on tubular steel ATV 
Racks. ATVs with non-tubular or composite plastic racks 
will require the use of custom hardware provided by the 
customer.  

Tools Required: 

 Drill 

 5/16” Drill Bit 

 7/16” Deep Socket or Wrench 

 Marking Utensil  

Mounting Instructions: 

1.) Position the ATV Trunk & Lounger box onto the rear ATV rack in the desired position. Use your best judgement determining 
where to locate the U-Bolts in order to provide a secure and stable installation. Its suggested to mount two of the U-Bolts onto 
rack tubing that runs front to back and the other two U-Bolts on rack tubing that runs side to side. See Illustration 1-1.  

2.) Mark or scribe the locations of the tubular rack where the four U-Bolts will be attached on the bottom of the box. The grid on 
the bottom of the box can help identify location and assure centered and symmetrical alignment. The ATV rack can be removed 
from the vehicle if necessary to allow better access to the bottom side of the rack. See Illustration 1-2.  

3.) Remove the box and use the U-Bolt Plates [Item 10] as a template to mark the hole locations for each U-Bolt [Item 8].  Drill 
eight  5/16” holes for the U-Bolts [Item 8] to pass through. See Illustration 1-3. 

8 

Ill. 1-2 Ill. 1-1 Ill. 1-3 



 2 

 

© 2017 Kolpin Outdoors Inc. REV 00 

One Year Limited Warranty  
 

For the period of one (1) year from the purchase date, Kolpin will replace for the original purchaser, free of charge, any part or parts found upon 
examination by Kolpin to be defective in material, workmanship, or both. 
 

All transportation costs incurred submitting product to Kolpin for warranty consideration must be borne by the purchaser. If Kolpin           determines 
that the product must be returned to the factory for credit, please call 1-877-956-5746 for a Return Merchandise Authorization (RMA) number and 
shipping instructions.  
 

This warranty does not apply to parts that have been damaged by accident, alteration, abuse, improper maintenance, normal wear, or other causes 
beyond the manufacturer’s control. In order to protect you and your ATV, certain parts of the accessory system and/or hardware are designed to fail 
when the equipment is over-stressed. Parts that are lost due to loosening and improper maintenance are not covered under warranty. This warranty 
does not cover removal or reinstallation labor fees of the accessory system and related components. 

4.) Place the Box onto the ATV rack and insert the first U-Bolt [Item 8] around the tubular rack and through the drilled holes in the 
bottom of the Box. Now place the 1/4” Sealing Washers [Item 9], U-Bolt Plate [Item 10], 1/4” Lock Washers [Item 11], and 1/4”-20 
Nuts [Item 12] onto the U-Bolt from the inside of the Box. Finger tighten both Nuts.  Repeat this step for the 3 remaining U-Bolts.  
See Illustration 1-4. 

5.) Double check the positioning on the ATV. Now tighten each set of U-Bolts in a crosswise pattern. Do not overtighten. Now press 
the Rubber Thread Caps [Item 13] over the exposed U-Bolt threads. See Illustration 1-4. 

6.) Inspect Product and Mounting Hardware before each ride to assure the product is mounted to the vehicle securely.  

 

 

Kolpin Outdoors, Inc. | 9955 59th Ave N | Plymouth, MN 55442 

(877) 956-5746 or (763) 478-5800 | kolpin.com |  customerservice@kolpin.com 

Ill. 1-4 

TRUNK & LOUNGER BOX—CROSS SECTION 

ATV 

RACK 

Rhino Grip Flex  
Mounting Locations 

Rhino Grip XL and XLR  
Mounting Locations 

Rhino Grips (Optional): 
 

The Lid is compatible with Kolpin Flex, XL and XLR Rhino 
Grips. Sold separately. 
 

The Flex Rhino Grips can be attached to the inside of the 
Lid using a #12, 1/4” or M6 x 1” Long Tapping or Thread 
Forming Screw. No Drilling Required. Light duty use only, 
do not overtighten. These can be used to carry items such 
as Spare Belts, Extinguishers, Flashlights, Speakers, 
Tools, Cords, Etc.  
 

The XL or XLR Rhino Grips can be mounted to the outside 
of the Lid using the included hardware. Eight drilled 1/4” 
holes are required at the mounting locations shown. These 
can be used to carry items such as Guns, Bows, Tools, 
Etc.  

WARNING 

NEVER operate with a passenger. Passengers affect balance & steering and increase risk 

of losing control!  Improper use of this product can result in SEVERE INJURY or DEATH! 

Rhino Grip Flex 

Rhino Grip XL or XLR 



 3 

 

© 2017 Kolpin Outdoors Inc. REV 00 

Siège arrière avec coffre pour VTT 

Instructions | N° de pièce : 4457 

Kolpin Outdoors, Inc. | 9955 59th Ave N | Plymouth, MN 55442 

877 956-5746 ou 763 478-5800 | kolpin.com |  customerservice@kolpin.com 

N° Qté Description N° pièce 

ens. rech. 

1 1 Base 4457 - 

2 1 Couvercle 4457 - 

3 1 Coussin de siège supérieur K100163 

4 1 Coussin de siège inférieur K100162 

5 8 Vis M6 x 12 mm 75-0039 

6 8 Rondelle M6 76-0012 

7 2 Sangle en caoutchouc K100157 

8 4 Boulon en U 1/4 po - 20 

9 8 Rondelle d’étanchéité 1/4 po 

10 8 Plaque de boulon en U 

11 8 Rondelle de blocage 1/4 po 

12 8 Écrou 1/4 po - 20 

 

60-4411 

ENSEMBLE DE 
MONTAGE 

13 8 Capuchons en caoutchouc 

2 

Avant de commencer, veuillez lire ces instructions et vous assurer de disposer de la totalité des pièces et des outils. Veuil-
lez conserver ces instructions pour référence ultérieure et pour commander des pièces. Remarque : S’il manque une 
pièce, ne retournez pas l’article au magasin. Téléphonez-nous sans frais pour obtenir de l’assistance au 1 877 956-5746. 

1 

3 5 6 

4 5 6 

7 

Liste des pièces : 

Remarque : Les fixations de montage fournies avec cet 
article sont conçues pour un porte-bagages en acier tubu-
laire de VTT. Les véhicules munis d’un porte-bagages non 
tubulaire ou en composite nécessitent des fixations adap-
tées, non comprises. 

Outils requis : 

 Perceuse 

 Foret de 5/16 po 

 Douille longue ou clé de 7/16 po 

Instructions de montage : 

1. Placez le siège arrière avec coffre pour VTT sur le porte-bagages arrière du VTT à la position voulue. Déterminez le meilleur emplacement 
pour les boulons en U afin d’obtenir une installation sûre et stable. Nous vous suggérons de monter deux boulons en U sur des éléments de tubu-
lure avant-arrière et deux autres boulons en U sur des éléments de tubulure droite-gauche. Voir l’illustration 1-1.  

2. Marquez sur le dessous du siège l’emplacement de montage des quatre boulons en U sur le porte-bagages tubulaire. Le motif de grillage se 
trouvant sur le dessous du siège peut vous aider à repérer les emplacements et à assurer une installation centrée et symétrique. Au besoin, dé-
posez le porte-bagages du VTT pour faciliter l’accès au dessous du porte-bagages. Voir l’illustration 1-2.  

3. Enlevez le siège du porte-bagages et servez-vous des plaques de boulon en U (10) comme modèle pour marquer l’emplacement des trous de 
chaque boulon en U (8). Percez huit trous de 5/16 po pour les boulons en U (8). Voir l’illustration 1-3. 

Ill. 1-2 Ill. 1-1 Ill. 1-3 

9 

10 
11 12 

8 



 4 

 

© 2017 Kolpin Outdoors Inc. REV 00 

Garantie limitée d’un an  
 

Durant une période d’un an à compter de la date d’achat, Kolpin remplacera à l’acheteur initial, sans frais, toute pièce qui, après examen par Kolpin, est 
jugée défectueuse du point de vue des matériaux, de la main-d’œuvre ou des deux.  
 

Les coûts de transport visant à soumettre l’article à Kolpin pour un examen au titre de la garantie doivent être assumés en totalité par l’acheteur. Advenant 
que Kolpin détermine que l’article doit être retourné à l’usine pour obtenir un crédit, veuillez téléphoner au 877 956-5746 pour obtenir un numéro d’autorisa-
tion de retour de marchandise (ARM) et les directives d’expédition.  
 

Cette garantie ne s’applique pas aux pièces ayant été endommagées par un accident, une modification, un abus, un entretien inadéquat, une usure normale 
ou toute autre cause échappant au contrôle du fabricant. Afin de vous protéger ainsi que votre VTT, certaines pièces ou fixations de l’accessoire ont été 
conçues pour se rompre en cas de tension excessive. Toute pièce perdue en raison d’un mauvais serrage ou d’un entretien inadéquat n’est pas couverte par 
cette garantie. La présente garantie ne couvre pas la main-d’œuvre pour enlever et remettre l’accessoire et les composants connexes. 

4. Placez le siège sur le porte-bagages du VTT et insérez le premier boulon en U (8) sur le porte-bagages tubulaire et dans les trous déjà percés 
sur le dessous du siège. À partir de l’intérieur du siège, placez ensuite les rondelles d’étanchéité 1/4 po (9), la plaque de boulon en U (10), les ron-
delles de blocage 1/4 po (11) et les écrous 1/4 po—20 (12) sur le boulon en U. Serrez les deux écrous à la main. Répétez cette étape pour les trois 
autres boulons en U. Voir l’illustration 1-4. 

5. Vérifiez le positionnement du siège sur le VTT. Serrez ensuite chaque boulon en U en suivant un motif transversal. Évitez de trop serrer les fixa-
tions. Posez ensuite les capuchons en caoutchouc (13) sur les filets exposés des boulons en U. Voir l’illustration 1-4. 

6. Avant chaque randonnée, inspectez le siège et ses fixations pour vous assurer d’un montage sécuritaire au véhicule.  

Kolpin Outdoors, Inc. | 9955 59th Ave N | Plymouth, MN 55442 

877 956-5746 ou 763 478-5800 | kolpin.com |  customerservice@kolpin.com 

Ill. 1-4 

SIÈGE—COUPE TRANSVERSALE 

PORTE-

BAGAGES 

DU VTT 

Emplacements de montage 

des supports Rhino Grip Flex 

Emplacements de montage 

des supports Rhino Grip XL et 

Supports Rhino Grip (en option) : 

 

Le couvercle est compatible avec les supports Kolpin Rhino Grip 
Flex, XL et XLR, vendus séparément. 

Les supports Rhino Grip Flex peuvent être fixés sur la surface 
intérieure du couvercle en utilisant une vis taraudeuse n° 12, de 
1/4 po ou M6 x 1 po de longueur. Aucun perçage n’est requis. 
Évitez de trop serrer les fixations. Ces supports sont destinés à 
un usage léger seulement et peuvent servir à transporter des 
articles comme des courroies de rechange, des extincteurs, des 
lampes de poche, des haut-parleurs, des outils, des cordons, 
etc.  

Les supports Rhino Grip XL et XLR peuvent être montés sur la 
surface extérieure du couvercle en utilisant les fixations fournies. 
Huit avant-trous de 1/4 po sont requis aux emplacements de 
montage indiqués. Ces supports peuvent servir à transporter 
des articles comme des armes à feu, des arcs, des outils, etc. 

AVERTISSEMENT 

Ne faites JAMAIS monter de passager. Tout passager nuirait à l’équilibre et à la direc-on du véhi-

cule, en plus d’augmenter les risques de perte de maîtrise. Tout usage non approprié de cet ar-cle 

pourrait entraîner des BLESSURES GRAVES ou la MORT. 

Rhino Grip Flex 

Rhino Grip XL ou XLR 


